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ssamonias. FCC RADIO TEST REPORT Report No. : FG011718-01B

26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 485 | 493 | 965 | 9.67 | 14.42  14.21 | 18.78 | 19.10
Middle CH - - - - 494 | 487 | 971 | 969 | 14.45  14.36 | 18.98 | 18.98
Highest CH - - - - 499 | 486 | 963 | 959 | 14.39 | 14.78 | 18.78 | 18.94

Mode LTE Band 7 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.97 - 9.81 - | 1427 - | 1878 -
Middle CH - - - - 4.83 - 9.83 - | 1427 - | 1910 -
Highest CH - - - - 4.93 - 9.73 - | 1448| - 1878 -

TEL : 886-3-327-3456 Page Number . A7-5 of 41
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG011718-01B

LTE Band 7

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

L I

Date: 15.MAY 2020 08:54:01
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&3 pectrum &3
Ref Level 30.00 Gbm  Offset 12,70 db & RBW 100 kHz RefLevel 20.00 dBm  Offset 12,70 db @ RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.15 dBm) ™M1[1] 14.99 dBm)
2.50147100 GHz 2.50463800 GHz,
= ndB 26.00 dB @ ndB ! 26.00 dB
104 Wil TARA ‘\Er@,v;’"-w\.\f”‘.h\ 4.845000000 MHz 104 2l s b B ey ,.nf‘ 4.925000000 MHZ|
J q factor | 516.3 7 Qfactor 508.5
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2.501471 GHz 15.15 dem ndB_down 4.845 MHz ML 2.504638 GHz 14,99 dBm ndB_down 4,925 MHz
TL 1 2,500092 GHz -10.91 dbm ndd 26.00 dB TL L 2.500012 GHz -11.36 dBm n 26.00 dB
T2 1 2,504938 GHz -10.92 dém Q factor 516.3 T2 1 2.504938 GHz -10.88 dém Q factor 508.5
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Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

Date: 15.MAY 2020 09.59.16

Date: 15, MAY 2020 085628

ectrum pectrum &3
Ref Level 30.00 Gbm  Offset 12,70 db & RBW 100 kHz RefLevel 20.00 dBm  Offset 12,70 db @ RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 5.20 aBm ™Il 15.02 dBm|
2.53591900 GHz 2.59465000 GHz,
20 20
gla N 26.00 dB 26.00 dB
g Nt ALV N P A B M 4.935000000 MHz 0d pr Toat e 4.865000000 MHZ|
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CF 2,535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 10.0 MHz

Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result

ML 1 2,535919 GHz 15.20 dBm ndB_down 4.935 MHz ML 2.53465 GHz 15.02 dBm ndB_down 4,865 MHZ

TL 1 2,532512 GHz -10.66 dBm ndd 26.00 dB TL L 2.532562 GHz -11.14 dBm ndd 26.00 dB

T2 1 2,537448 GHz -10.75 dam qQ factor 513.9 T2 1 2.537428 GHz -11.12 dam qQ factor 521.0
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Spectrum Spectrum
Ref Level 30.00 dém  Offset 12,70 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 12.70 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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mili] 15.23 dBm| mili] 13.61 dBm|
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2566291 GHz 15.23 dBm ndB down 4.985 MHz ML 2.585652 GHz 13.61 dBm ndB down 4,555 MHz
TL 1 2565012 GHz -10.63 dém ndé 26.00 dB TL 1 2.565072 GHz -12.69 dém ndé 26.00 d8
T2 1 2,569993 GHz -10.81 dém Q factor 514.6 T2 1 2.560928 GHz -12.76 dém Q factor 526.5
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ssamonias. FCC RADIO TEST REPORT Report No. : FG011718-01B

LTE Band 7

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 17.53 dbm)| MI[1] 16.12 dBm
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-6 df -60 di
CF 2.505 GHz 1001 pts Span 20.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.507677 GHz 17.53 dam nd8 down 9.55 MHz ML 2.505259 GHz 16.12 dam nd8 down 9.67 WHZ
T 1 2,500185 GHz -9.00 dBm nd8 26.00 dB TL L 2,500165 GHz -10.33 dbm n 26,00 d8
T2 1 2,509835 GHz -8.52 dBm Q factor 259.9 T2 1 2.509855 GHz -10.51 d8m Q factor 259.2
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Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] aBm)| MI[1] 16.17 dBm
. 2.5330820 GHz e 2.5365980 GHZ]
= N PP 26.00 dB @ . N b 26.00 dB
o 1 bl RSl T 9.710000000 MHz o s VA L .690000000 MHZ]
i Q factor 260.9 { Q factor \ 261.8
o d J 0 di I A
10 df -10 di £ -
f { \
204 /’ 20 d [ \\
[ P
~ e », L pua s W W
Ly - 30 Hem
40 d 40 d
50 d S0 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.533082 GHz 16.32 dam nd8 down 9.71 MHz ML 2.535598 GHz 16.17 dam nd8 down 9.60 WHZ
T 1 2,530165 GHz -10.01 dbm nd8 26.00 dB TL L 2,530185 GHz -10.75 dBm nd8 26,00 d8
T2 1 2,539875 GHz -9.88 dBm Q factor 260.9 T2 1 2.539875 GHz -10.08 dém Q factor 261.8
L U J wa L JU J

Date: 15.MAY 2020 10.18:42 Date: 15, MAY 2020 101853

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 12,70 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 17.20 dBm| mili] 17.56 dBm|
WL 2.5666980 GHZ| M 2.5664990 GHz
e - e RdB 26.00 dB| & _ Fode 26.00 dB|
104 s iV Ahe. MR v BAE ‘W\ 9.630000000 MHz 104 MmN L N gy 9.590000000 MHz|
; Q factor \ 266.5) Ji Q factor “ 267.6
od ! od - .
10 df J 1 10 df f
- T T - 7
20 d — L L
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40 d 40 d
50 df 50 df
60 df -60 de
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,566693 GHz 17.20 dBm ndB down 9.63 MHz ML 2.566499 GHz 17.56 dém ndB down 9,59 MHZ
TL 1 2,560185 GHz -9.17 dBm nds 26.00 d8 TL L 2.860205 GHz -8.95 dBm nds 26.00 d8&
T2 1 2569815 GHz -6.19 dBm Q factor 266.5 T2 1 2.569795 GHz -7.79 dBm Q factor 267.6
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ssamonias. FCC RADIO TEST REPORT Report No. : FG011718-01B

LTE Band 7

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 Gbm  Offset 12,70 db & RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 14.90 dbm)| MI[1] 14.87 dBm
2.5068110 GHZ| 2.5048630 GHz
20 20
ndB 26.00 dB ndB 26.00 dB
g oo™ AN VA B S, 14.416000000 MHz 104 TATAYEN W . ,,\»M‘-Mw\j»"j\,\,h 14.206000000 MHZ
f Q factor \ 173.9 7 Q factor | 176.3
o | o / \
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&nd 60 d
CF 2.5075 GHz 1001 pts Span 90.0 MHz CF 2.5075 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,506811 GHz 14.90 dBm ndB_down 14.416 MHz ML 2.504863 GHz 14.87 dBm ndB_down 14,206 MHz
TL 1 2,500367 GHz -11.28 dam ndd 26.00 dB TL L 2.500397 GHz -10.36 dBm n 26.00 dB
T2 1 2,514783 GHz -10.83 dém Q factor 173.9 T2 1 2.514603 GHz -10.67 d8m Q factor 176.3
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Date: 15.MAY 2020 10:33:00 Date: 15, MAY 2020 10:33.12

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.72 dBm) ™M1[1] 14.63 dBm)
2.5302050 GHz 2.5379370 GHZ]
= ndB . 26.00 dB @ 26.00 dB
10d PR L, L TR 14.446000000 MHz 0d A rrm, penfanaon S 14.356000000 MHZ
T Q factor \ 175.2 7 Q factor \ 176.8
/
’ ) ° I |
J T4 1
-tod - -10 d \
/ J [
20d f X 20d { oo
- QSR | ) | A TV Nl e o
40 df 40 de
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.530205 GHz 15.72 dam nd8 down 14,445 MHz ML 2.537937 GHz 14.63 dam nd8 down 14,356 MHz
T 1 2,527807 GHz -10.17 dbm nd8 26.00 dB TL L 2,527807 GHz -11.57 dam nd8 26,00 d8
T2 1 2542253 GHz -9.97 dBm Q factor 175.2 T2 1 2.542163 GHz -11.78 d8m Q factor 176.8
L U J wa L JU J

Date: 15.MAY 2020 10.38:16 Date: 15, MAY 2020 10:38.28

Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 12,70 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.70 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.09 dm| mili] 13.41 dBm|
2.5674150 GHZ| 2.5591430 GHz
e i 26.00 dB & [ ndB 26.00 dB
w0 A A \ 14.386000000 MHz 104 PP s p_pon b B e e 14.775000000 MHz
'I Q factor | 178.5 i Q factor 173.2
g ! od
| « |
-tod ~ .10 d T‘. \‘
/ K i
20 d ot e e 20 di / )

o S IRt P S L =y
Y N g e i
a0 -0
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result

ML 1 2.567415 GHz 16.09 dBm ndB down 14.386 MHz ML 2.550143 GHz 13.41 dBm ndB down 14,775 MHz
TL 1 2 555337 GHz -9.50 dBm nds 26.00 d8 T1 1 2.555097 GHz -12.34 ddm nds 26.00 da
T2 1 2,569723 GHz -9.81 dBm Q factor 178.5 T2 1 2.560873 GHz -12.59 dém Q factor 173
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG011718-01B

LTE Band 7

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.68 dBm) ™M1[1 13.06 dBm)
2.5099200 GHZ| 2.5059240 GHz
= ndB 26.00 dB @ 1 26.00 dB
w0 . i ;-‘/I‘\_/-} Wy B, e 18.781000000 MHz 0d ot frna 10.101000000 MHz
[ Q factor™ \ 133.6] i v 131.2
0 / | 04 /
-10 k\ -10 d 7.’,;
[y A
204 g : 20 d f
e fiind VT M, Aty VTN
-30 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,50992 GHz 14.68 dBm nd@ down 18.781 MH2 M1 2.505924 GHz 13.86 dBm nd@ down 19,101 MHZ
TL 1 2,500649 GHz -12.61 dam nd8 26.00 dB TL L 2.50049 GHz -12.26 dm n 26.00 dB
T2 1 2,519431 GHz -11.33 dém Q factor 133.6 T2 1 2.51959 GHz -12.52 dam Q factor 131.2
L U J wa L JU J

Date: 15.MAY 2020 10.52.38 Date: 15, MAY 2020 105250

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.64 dBm)| MI[1] 14.01 dBm
2.5428320 GHz 2.5400750 GHz]
= ndB " 26.00 dB @ ndd?! 26.00 dB
g WERUPLY: TN VVEN T Tl PRI 18.981000000 'VIHz 104 PN A 0 By L i 18.981000000 '\1H<
4 Q factor | 134.0) | T Q factor’ 133.8
0d I \ 0 d |
1 1
\ \
-10 1‘1 2 -10 d ,i
\ /
20 d - 20 d -
o R ERe R e W —
i -30 dam’
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.547832 GHz 14,64 dam nd8 down 18.981 MHz ML 2.540075 GHz 14.01 dBm nd8 down 18,981 MHz
T 1 2525689 GHz -11.48 dbm nd8 26.00 dB TL L 2,526649 GHz -11.59 dbm nd8 26,00 d8
T2 1 2,54467 GHz -11.55 dam Q factor 134.0 T2 1 2.54463 GHz -12.61 dém Q factor 133.8
L U J wa L JU J

Date: 15.MAY 2020 10.57:54 Date: 15, MAY 2020 10:58.05

Highest Channel / 20MHz / QPSK Highest Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 12,70 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.70 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.80 dBm| mili] 12.94 dBm|
2.5556040 GHZ| 2.5592410 GHz
e Ty ndB 26.00 dB| & ndB 26.00 dB|
w0 oy, N oo ) A ARBL s Ve, 18.781000000 MHz 104 z b B s 18.941000000 MHz
} Q factor 136.1 J B Q factor 135.1
0 di 0
) L, ) /
-0 ¥ -10
» Antd e P A LW
20 = ey 20 dam e
i Jrrmann ] et A,
) - 30 —
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,555604 GHz 14.80 dBm ndB down 18.761 MHz ML 2.550241 GHz 12.94 dBm ndB down 18,941 MHz
T1 1 2 550649 GHz -10.34 dBém ndé 26.00 dB TL 1 2.55041 GHz -12.82 dém ndé 26.00 d8
T2 1 2569431 GHz -11.39 dém Q factor 136.1 T2 1 2.569351 GHz -11.33 dém Q factor 135
L I ) - L I ) L

Date: 15.MAY 2020 11:00.22
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ssamonias. FCC RADIO TEST REPORT Report No. : FG011718-01B

LTE Band 7

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 12,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.69 dBm) ™M1[1] 15.61 dBm)
2.50909900 GHz 2.5058990 GHZ]
= M nds 26.00 dB @ Y ndB 26.00 dB
g Al - /.,.,‘}\ B o, Sl 4.965000000 MHz 104 perrm ey Lmam oV S B 9.810000000 MHZ|
I qfactor | 504.1 ; Q factor “\ 255.4
o d /-‘ L 0 d £ \
/ \ / \
i ko
10 d ! — -10 di - ¥
/ [ i \
i | | i
20d . L 20d A o TV F Yy
i N '/‘/ S AL O i =
I it . e
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,503099 GHz 13.59 dam nd8 down 4.965 MHz ML 2.505899 GHz 15.51 dsm nd8 down 9.81 WHz
T 1 2,500032 GHz -11,90 dBm nd8 26.00 dB TL L 2.500105 GHz -10.58 dBm n 26,00 d8
T2 1 2,504998 GHz -12.26 dém Q factor 504.1 T2 1 2.509915 GHz -10.30 dBm Q factor 255.4
L U J wa L JU J L]

Date: 15.MAY 2020 10.06.46 Date: 15, MAY 2020 1028117

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ectrum =
Ref Level 30.00 cbm  Offset 12,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 51 dBm)| ™M1[1] 14.73 dBm)
2.59642900 GHz 2.5363990 GHZ]
20 20
nds M 26.00 dB 26.00 dB
i ~ -~ 5 L A A
104 Ay i = By X - . 4.825000000 MHz 104 AT . - 0.830000000 MHz|
7 Q factor Y 525.7 1 A 258.0)
/ \
od 0 d \
T 1
10 df - -10d 7
/
20 d / 20 d ,f
/ b o . / B PP
= T — 30
rrnr A e T
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre | X-value 1 Y-value Function Function Result
ML f 2.536429 GHz 13.51 dam nd8 down 4.825 MHz ML 2.535399 GHz 14.73 dam nd8 down 9,83 WHZ
T 1 2,532562 GHz -12.32 dbm nd8 26.00 dB TL L 2,530145 GHz -10.79 dm nd8 26,00 d8
T2 1 2,537388 GHz -12.53 dém Q factor 525.7 T2 1 2.539975 GHz -11.11 d8m Q factor 258.0
L it ] - L ) ] L]

Date: 15.MAY 2020 10:09:24 Date: 15, MAY 2020 102854

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 12,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.46 dBm) ™M1[1] 15.97 dBm)
56628900 GHZ| 2.5654000 GHz]
20 20 o
Thd 26.00 dB X ndB 26.00 dB
- il B TR o 4.925000000 MH2 04 B B AT LAt T e e NP ©.730000000 MHZ|
f' v Q factor “\ 521.5 Q factor 3 263.7]
/
o d : | 0 di /
] Y . Tl
-10 df 7 ¥ -10 ]
204 Jf l\\ 204d f
~ N o
o At L Fagme o
 A0.HRm 7 N KoY e v E
-40 ds 40 df
50 d S0 d
-6 df -60 di
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.565 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2568289 GHz 13.46 dam nd8 down 4.925 MHz ML 25654 GHz 15.37 dam nd8 down 9.73 WHz
T 1 2,565042 GHz -12.75 dbm nd8 26.00 dB TL L 2560165 GHz -10.14 dBm 26,00 d8
T2 1 2,569968 GHz -12.90 dBm Q factor 521.5 T2 1 2.569895 GHz -10.20 d8m 263.7
L it ] - L ) ] L]
Date’ 15.MAY 2020 10:10:37 Date: 15 MAY 2020 10:30.08

TEL : 886-3-327-3456 Page Number 1 A7-10 of 41
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG011718-01B

LTE Band 7

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 13.79 dBm)
2.5 2.5118380 GHZ]
20 20 T
Ll ndB 26.00 dB| M1 ndB 26.00 dB|
. . L B A, 14.266000000 MHZ, " R i B 18.781000000 MHz|
1 & factor \ 1753 o R K & rtebr~" 133.7
o '\ v |
{
-1 d L -10d —~ -
¥ ¥ i
/ L 204 | b
A A 2 Topr v = 7
/ v e LTy N " [ \,\ﬂ |
=50 =
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre | X-value 1 Y-value Function Function Result
ML f 2.501356 GHz 13.81 dam nd8 down 14.266 MHz ML 2.511838 GHz 13.79 dam nd8 down 18,781 MHz
T 1 2,500367 GHz -12.39 dbm nd8 26.00 dB TL L 2,500669 GHz -12.93 dbm n 26,00 d8
T2 1 2,514633 GHz -12.80 dém Q factor 175.3 T2 1 2.519471 GHz -12.41 d8m Q factor 133.7

L I ]

Date: 15.MAY 2020 10.45:50

L U ]

Date: 15, MAY 2020 110526

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 3.15 dBm)| ™M1[1] 12.54 dBm)
2.5399450 GHz 2.5376770 GHz]
= ndg M1 26.00 dB @ A1 ndB 26.00 dB
104 , e e v, B 3ummf\q 14.266000000 MHz 0d «. e N - X By n 10.101000000 '\1H<
/ factor 178.0 J' e - Q fact 132.9
od | 0 di /
‘ |
<4
-10 df l -10 d
H ¥ f
/ \ /
204 i 20d : -
Pt ptpo o, / A LR ey
gy / ~/ ad y
A T v
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,539945 GHz 13.15 dBm nd@ down 14.266 MHz M1 2.537677 GHz 12.54 dBm nd@ down 19,101 MHZ
T 1 2,527867 GHz -12.76 dBm nd8 26.00 dB TL L 2.52541 GHz -13.77 dbm nd8 26,00 d8
T2 1 2,542133 GHz -12.91 dém Q factor 178.0 T2 1 2.54451 GHz -13.25 dém Q factor 132.9
L U J wa L JU J

Date: 15.MAY 2020 10.48:32

Date: 15, MAY 2020 110804

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 12,70 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.70 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.69 dm| mili] 13.48 dBm|
2.5649880 GHZ| 2.5568030 GHz
e Wde 26.00 dB| & M ndg, 26.00 dB
w0 b g VB s, 14.476000000 MHz 104 . X P, 18.781000000 MHz
i q factor B 177.2 T e i T 136.1
/ \ { |
{ |
| i
0 di i s o T
1 L
Lt -10 di I e
¢ i i
20 di £ L
Py 20 B — T ATV = Evapy
M ) o e
¥, e h
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,564988 GHz 13.69 dém ndB down 14.476 MHz ML 2.556603 GHz 13.48 dBm ndB down 18,761 MHz
T1 1 2585277 GHz -12.54 dam nds 26.00 d8 TL 1 2.550649 GHz -13.25 dém ndé 26.00 d8
T2 1 2,563753 GHz -12.41 dBm Q factor 177.2 T2 1 2.560431 GHz -13.10 dém Q factor 136.1
L I ) - L I ) L

Date: 15.MAY 2020 10:49.46

DCate: 15.MAY.2020 110818

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG011718-01B

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 450 | 449 | 9.03 | 9.01 | 13.43  13.43 | 17.86 | 17.90
Middle CH - - - 450 | 449 | 9.05 | 899 | 13.46  13.37 | 17.78 | 17.94
Highest CH - - - 449 | 448 | 897 | 897 | 13.40  13.49 | 17.94 | 17.94

Mode LTE Band 7 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.49 - 9.05 13.43 17.90 | -
Middle CH - - - 4.48 - 9.03 13.40 17.86 | -
Highest CH - - - 4.49 - 9.03 13.40 17.94 | -

TEL : 886-3-327-3456 Page Number 1 A7-12 of 41

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT

Report No. : FG011718-01B

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 12,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,70 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.90 dBm) 15.98 dBm)
2000 GHz 2.50199100 GHz
= . 4.495504496 MHz @ 4.485514486 MHZ
I P e Ak
1wd g Al v TAY hoid i 10 d [ A
\ /
od | 0 di |
! 4
04 10 d -
204 20d \ "
/ \ A R e YN e
e L \ v - AN A
. A W [ ey T Y i
40 df -40 di
50 df 50 d
&nd 60 d
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.503429 GHz 14,90 dam ML 2.501991 GHz 15.38 dam
T 1 2,5002622 GHz 9.71 dBm Oce Bw 4,495504496 MHz TL L 2.5002622 GHz 9.68 dBm Oce Bw 4.485514486 MHz
T2 1 2.5047577 GHz 10.59 dam T2 1 2.5047478 GHz 9.82 dam

L I ]

Date: 15.MAY 2020 09.53:36

L U ]

Date: 15, MAY 2020 085348

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum =
Ref Level 30.00 cbm  Offset 12,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,70 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.72 dBm) ™M1[1] 13.07 dBm)
0 2.53526000 GHz - 423100 GHz
¥ Bw 2 4.495504496 MHz il Oce B i 4.485514486 MHz
w0 RN ettt (e WAna s sk A 0d . T L W o TV, LRV
| 1
/ / \
od / L od |
I 7 1
/ L | |
-10 a -10 d
7 | 4
{ | |
20 d f 20 d
/ |
= = o -30 P — Liaan
—_— ErL T
-40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2.53526 GHZ 15.72 dBm ML 2.534231 GHz 13.87 dem
TL 1 2,5327522 GHz 9.68 dBm Oce Bw 4.495504456 MHz TL L 2.5327622 GHz 9.77 dBm Oce Bw 4.485514486 MHz
T2 1 2,5372478 GHz 11.87 dam T2 1 2.5372478 GHz 9.49 dam

L I ]

Date: 15.MAY 2020 09.58:53

L U ]

Date: 15, MAY 2020 085605

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 12,70 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 12.70 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.97 dBm| mili] 15.44 dBm|
20 2.56793000 GHz, - 2.56816900 GHZ,
‘}- Oce Bw 4.485514486 MHz - 'y Occ Bre 4.475524476 MH|
Thatadnan P o e Sl 1 . v et 2
104 P R el -f 104 . s i Povd Sorde N\ n :
) 7 i
ad o J |
/ / |
BUE! ; 10 di S L
/ [ \
20 d 20 di -
A Finr / Y
! P PrERN, S \
ot br, . e ~
g | A< A =
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.56793 GHz 14.97 dBm ML 2.566160 GHz 15.44 dBm
TL 1 2.5652522 GHz 8.89 dBém Oce Bw 4.485514486 MHz T1 1 2.5652522 GHzZ 9.69 dBm oce Bw 4. 475524476 MHZ
T2 1 25607378 GHz 9.60 dbm T2 1 2.5607278 GHz .89 dbm

L ) ]

Date: 15.MAY 2020 10:01:19

L I J -

DCate: 15.MAY.2020 10.01.32

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG011718-01B

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
17.50 dBm) ™M1[1] 15.09 dBm)
- 2.5064990 GHz - 2.5057790 GHz]
I Y r 9.030960031 MHz Occ B 9.010989011 MHZ
) PN PP e . :
10 T 10 \
[
o d L 0 di [ \
p / | / \
-0 -10 d 4
/ \ \
204 T . 20 d -
N T AN g A .
= 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.505 GHz 1001 pts Span 20.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2506499 GHz 17.50 dam ML 2.505779 GHz 15.89 dam
T 1 2,5005045 GHz 11.00 dBm Oce Bw 9.030965031 MHz TL L 2.5004545 GHz 10.29 dBm Oce Bw 9.010969011 MHz
T2 1 2,5095355 GHz 11.07 dam T2 1 2.5094955 GHz 9.75 dam

L I ]

Date: 15.MAY 2020 10:13:02

L U ]

DCate: 15, MAY 2020 101316

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.25 dBm) 16.21 dBm)
- M1 2.5972580 GHz - 2.5365560 GHZ]
~ . _OckBw T 0.050040051 MHz - £.991008991 MHZ
b reraemi e AL T Sy A VA | ~T
10d i 104 7
04 ; | 04 /
] | /
-10 df -10 d
]
204 / - 20d
- e
y v~ ~f N
i
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.537258 GHz 17.25 dam ML 2.535558 GHz 16.21 dBm
T 1 2,5305045 GHz 10.23 dBm Oce Bw 9.050943051 MHz TL L 2,5305245 GHz 10.42 dBm Oce Bw £.991008991 MHz
T2 1 2,5395554 GHz 12.19 dam T2 1 2.5395155 GHz 9.68 dam

L it J -

Date: 15.MAY 2020 10:18:18

L U ]

Date: 15, MAY 2020 101830

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 12,70 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.70 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.16 dBm| 17.98 dBm|
20 M1 2.5666380 GHZ| - 2.5683770 GHz
o c By B.071028971 MHz ™" : 8071028071 MHz
e PNy [~ e e Y i
10d —~ 10d —
] \ 7 \
04 | 0ol ! |
/ \ ] \
BUE! ] \ -10d { ‘\
20 d - 20 di
TN P e i S e
30 -5
-40 -40 df
50 df -50 di
60 d -60 db
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,566633 GHz 17.18 dém ML 2.568377 GHz 17.98 dém
TL 1 25605245 GHZ 11.04 dBm oce Bw 8.971028971 MHz T1 1 2.5605445 GHzZ 10.20 dBm oce Bw 8.971028971 MHZ
T2 1 2 5604955 GHz 11.17 dBm T2 1 2.5605155 GHz 10.85 dBm

L ) ]

Date: 15.MAY 2020 10:20.45

L I J -

DCate: 15.MAY.2020 10.2057

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG011718-01B

LTE Band 7

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.33 dBm) ™M1[1] 14.09 dBm)
- 2.5140030 GHz - 2.5101670 GHZ]
| o 13426575427 MHz gv 3 13.426573427 MHz
N SR T - My Ao 2
1o | = 10 o Vo SN P N LA .
o | o |
f \ |
10 d - - -10 di -
T T 1
a0 - s LA - J PV S
R A o T~
a0 a0
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.5075 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.514003 GHz 15.33 dam ML 2.510167 GHz 14,89 dam
T 1 25007867 GHz 10.49 dBm Oce Bw 13.426573427 MHz TL L 2.5008167 GHz 9.11 dBm Oce Bw 13.426573427 MHz
T2 1 2.5142133 GHz 12.02 dam T2 1 2.5142433 GHz 10.02 dam

L I ]

Date: 15.MAY 2020 10:32.35

L U ]

Date: 15, MAY 2020 10:3248

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.05 dBm) ™M1[1] 14.56 dBm)
- " 2.5400650 GHz - 2.5319730 GHZ]
o OccBw 'y 13.456549457 MHz ' Occ B 13.966633367 MHz
o, ety w3 Waa? VA SN st 2 e AT L A AN i
10d = 104 = - = ?
od | \ 0 di J'r |
] | ] i
10 df A 10 ol J |
\ , -‘
20 d 20 di ¥
M A . ML A
Ly - Do
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.540065 GHz 15.05 dam ML 2.531973 GHz 1456 dam
T 1 2,5263167 GHz 10.93 dBm Oce Bw 13.456543457 MHz TL L 2.5283467 GHz 9.13 dBm Oce Bw 13.366633367 MHz
T2 1 2.5417732 GHz 10.24 dom T2 1 2.5417133 GHz 9.76 dam

L it J -

Date: 15.MAY 2020 10.37:52

L U ]

Date: 15, MAY 2020 10:38.04

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 12,70 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.70 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.21 dBm| mili] 14.17 dBm|
20 2.5681040 GHZ| - 2.5651070 GHz
. P _0ccBw ) 13.306603397 MHz /‘Q\ cBw 13.486513487 MHz
=S R P = 2 L APy, |12
w0 v ey, ¥ann . wd p— ) VAW Faaa W I
f | ] 1
g ! ! od !
{ ! 1
-0 d / -10 di - b
/ . / .
20 df - At 20 df = = = —
ks pas 5 7 o Fe=
T SN R w
a0 -0
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2568104 GHz 16.21 dBm ML 2.565107 GHz 14.17 dBm
T1 1 2 5558167 GHzZ 10.77 dBm oce Bw 13.396603397 MHz T1 1 2.8557567 GHzZ 9.34 dBm oce Bw 13.486513487 MHz
T2 1 25602133 GHz 9.95 dbm T2 1 2.5602433 GHz 9.54 dBm

L ) ]

Date: 15.MAY. 2020 10:40.21

L I ]

Cate: 15.MAY.2020 10:40.33

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG011718-01B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.19 dBm) ™M1[1]
- 2.5116780 GHz - K
_ "\ Occ B . 17.862137862 MHz - Gice B 17.902097902 MHz
e o AT o fandi 104 S SV PENT O
v / oa J
| !
10 d | \ 10 di /
] \
20 df - e SN, A 20 df f 3
L ot =
g [ YUY AP v S
a0 a0
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.511678 GHz 14,19 dam ML 2.513556 GHz 13.52 dam
T 1 2,501049 GHz 9.36 dBm Oce Bw 17.862137862 MHz TL L 2.501049 GHz 9.27 dBm Oce Bw 17.902097902 MHz
T2 1 2.5189111 GHz 9.11 dam T2 1 2.518951 GHz 7.73 dam

L I ]

Date: 15.MAY 2020 10.52.12

L U ]

DCate: 15, MAY 2020 105226

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.29 dBm) ™M1[1] 13.98 dBm)
- 2.5278070 GHz - 2.5371560 GHZ]
k 17.782217782 MHz 17.942057942 MHz
]
g Jub i _nncty 10 df Pri— 2t Lons
s I oa !
) | /
10 df i t 10 d
,J ‘u I
20 d -+ e 20 di
. e o
(PR Ny vt e A e N i
-ai : 30 e
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.527807 GHz 14,29 dBm ML 2.537158 GHz 13.38 dam
T 1 2,5261289 GHz 8.51 dBm Oce Bw 17.782217782 MHz TL L 2.526049 GHz 8.23 dBm Oce Bw 17.942057942 MHz
T2 1 2.5439111 GHz 9.11 dBm T2 1 2.543991 GHz 9. 44 dBm

L I ]

Date: 15.MAY 2020 10.57-31

L U ]

Date: 15, MAY 2020 1057 42

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 12,70 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.70 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 3.95 dBm mili]
20 2.5675120 GHZ| - 2.5573630 GHz
- occBw M1 17.042057942 MHz Oce B 17.042057942 MHz
104 = nepdreie el o oy : 104 1N, A P
‘ \
LE t 0
|
/ ] |
10 df } 10 o L
— L, o] Lo
20 dames — 20 d Y = g
ey P e Alofim |
) -0
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2567512 GHz 13.95 dém ML 2.557363 GHz 13.13 dBm
TL 1 2.551049 GHz 9.42 dBm oce Bw 17.942057942 MHz T1 1 2.551009 GHz 8.85 dBm oce Bw 17.942057942 MHz
T2 1 2,568991 GHz 9.71 dbm T2 1 2.568951 GHz .88 dbm

L ) ]

Date: 15.MAY 2020 10.59.58

L I ]

DCate: 15.MAY.2020 11,0010
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG011718-01B

LTE Band 7

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

L I

Date: 15.MAY 2020 10:06:34

&3 pectrum &3
Ref Level 30.00 cbm  Offset 12,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.79 dBm) ™M1[1 15.08 dBm)
- 1081200 GHz - . 2.5062590 GHZ]
”K; Oce Bw 4.485514486 MHz Oce Bw 050949051 MHz
. - T1 e
10d i e v N e 104 iy wVs
od 0 d .
7 f \
/
04 10 d - -
/ \
204 / y 20 d = e
A Ry P St ! .
g ahe=t e
40 df -40 di
50 df 50 d
&nd -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.500812 GHz 13.79 dam ML 2505259 GHz 15.98 dam
T 1 2,5002722 GHz .09 dBm Oce Bw 4,485514456 MHz TL L 25004645 GHz .63 dBm Oce Bw 9.050949051 MHz
T2 1 2,5047577 GHz 9.00 dam T2 1 25095155 GHz 8.87 dam

L U

Date: 15, MAY 2020 10:2805

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

L I

Date: 15.MAY 2020 10:08.12

ectrum =
Ref Level 30.00 cbm  Offset 12,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 3.26 dBm)| ™M1[1] 14.08 dBm)
- 2.53430100 GHz - 2.5358500 GHz]
Occ B 4.475524476 MHz 9.030969031 MHZ
1 T | Aemm
10d ] R e 9K 104 N
v 7
0d | 0 d L
/ \ !
-10 df 7 4 -10 d T
| ] \
/ \ i \
204 i 20d 7 -
/ 1 [ SR P
/ e - J e
W _ e
-40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.539301 GHz 13.26 dam ML 2.535859 GHz 14.88 dam
T 1 2,5327622 GHz 8.76 dBm Oce Bw 4,475524476 MHz TL L 2,5304645 GHz 9.00 dBm Oce Bw 9.030969031 MHz
T2 1 2,5372378 GHz 8.55 dam T2 1 2.5394955 GHz 9.28 dam

L U

Date: 15, MAY 2020 102842

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

L )

Spectrum Spectrum
Ref Level 30.00 dém  Offset 12,70 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 12.70 db & RBW 300 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 3.93 dBm mili] dBm
20 2 00 GHz - 2.5659790 GHz
T Oce B 4.4B5514486 MHz ¥ OccBw . 9.030969031 MHz
h il Al T2 . R P Iy e v 12
10 d - ¥ 10 - 7
| \ J \
od 1 od 4
j ! |
-od -10d
7 / T
/ \
20 d 7
v ’ Frunin,
AL Pl W
-40 -40 df
50 df -50 di
60 d -60 db
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.565 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2, 565652 GHz 13.93 dém ML 2.565679 GHz 14.53 dBm
T1 1 25652622 GHZ 8.34 dBm oce Bw 4.485514486 MHz T1 1 2.5604845 GHz 8.65 dBém Oce Bw 9.030969031 MH2z
T2 1 25697478 GHz 8.95 dbm T2 1 2.5605155 GHz 9.03 dém

L I

Date: 15.MAY 2020 10:10.26

DCate: 15.MAY.2020 10:28.56
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG011718-01B

LTE Band 7

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

L I

&3 pectrum &3
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.12 dBm) ™M1[1] 12.56 dBm)
- 2.5090280 GHz - 2.5076820 GHZ]
W1 Occ B 13.426579427 MHz WL Occ B 17.902097902 MHz
¥ - "
104 - »? 104 o f‘ @, Ao
. Ny I
/ \
J ! \
-tod 1 -10 o 7
/ \
z0d v = T, 20 d W ot
i - RV L N el LT T
o Ay . v Al
= 0
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2509028 GHz 13.12 dam ML 2507682 GHz 12,56 dsm
T 1 2,5007567 GHz 8.24 dBm Oce Bw 13.426573427 MHz TL L 2,501049 GHz 6.60 dBm Oce Bw 17.902097902 MHz
T2 1 2.5141833 GHz 7.80 dam T2 1 2.518951 GHz 7.49 dam

L U

Date: 15.MAY 2020 10:45:37

Date: 15, MAY 2020 110514

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

L I

Date: 15.MAY 2020 10:48:20

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.22 dBm)
- 2.5 - 2.5302050 GHZ]
W1 Occ B 13396605397 MHz M 17.862137862 MHz
di \ A i 1 ) !
0 _ - 10 T - I
{ |
o d 0 di { !
/
-10 d - -10 de { T
\
{ \ { \
204 » n 20d i e
A e (he A A
Al )‘ e L . ] ] A (VP
7 :
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.529665 GHz 13.21 dam ML 2.530205 GHz 12.22 dam
T 1 2,5263167 GHz 6.51 dBm Oce Bw 13.396603397 MHz TL L 2526049 GHz 7.20 dbm Oce Bw 17.862137862 MHz
T2 1 2.5417133 GHz 7.79 dam T2 1 2.5439111 GHz 8.53 dam

L U

Date: 15, MAY 2020 1107 52

Highest Channel / 15MHz / 64QAM

Highest Channel /

20MHz / 64QAM

L )

Spectrum Spectrum
Ref Level 30.00 dém  Offset 12,70 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.70 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.11 dm| mili]
20 2.5640580 GHZ| - 2.56
Oce B 13.306603397 MHz Oce@r 17.042057942 MHz
PPN PYCNP B,V S SR 4 .
10d - - 10 el i =] T
{ |
0 di 0 T
BUE! -10 di T
/ | \
20 d ! e 20 d e
m PP v = Ton T |
LNV S e (S T S i
o a0 g
-40 -40 df
50 df -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 2,564053 GHz 13.11 dBm ML 2.565275 GHz 12.20 dBm
TL 1 28558167 GHz 8.77 dém Oce Bw 13.396603397 MHz T1 1 2.551009 GHz 6.22 dBm oce Bw 17.942057942 MHz
T2 1 25602133 GHz .45 dbm T2 1 2.568951 GHz 7.55 dém

L I

Date: 15.MAY 2020 10:49.34

DCate: 15.MAY.2020 11.08.05

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG011718-01B

Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Date: 15.MAY 2020 09:54:55

sectrum =] sp um
Ref Level 30.00 dBm  Offset 12.70 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 12.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
20 dhipe_§PURIOUS LINE ABS PAES 20 chife_PURIOUS LINE 4BS PASS
* I
10 dBm [| 10 dBm ‘ \
0da {\ 0dBm J \
-10 dBm \ -10 dBm ’ \
SPURIOUS_LINE_ABS L -20 dem J ‘ I
-30 dem -30 dBm /
et [\ J A\ N
AT ‘mm _ihdam F" \ .
-50 dem 50 dBm
-60 dBm 60 dBm.
Start 2.475 GHz 10005 pts Stop 2.505 GHz | (|l Start 2.565 GHz 10005 pts Stop 2.595 GHz
Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz £.454 GHp 1,000 MHz 2:49386 GH2 -37.28 dBm -12.28 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56066 GHz 20.46 dBm -9.54 dB
2.484 GHz 2.495 GHz 1.000 MHz 2.49501 GHz -36.59 dem -23.69 d 2570 GHe 2571 ohe 100,000 kHz 2 27000 OHe loto dom oen da
2496 GHz 2:499 GHz 1.000 MHz 249899 GHz -34.07 dém 2.571 GHz 2.575 GHz 1.000 MHz 2.57103 GHz -34.28 dBm -24.28 dB
2.498 GHz 2.500 GHz 100.000 kiiz 2.49959 GHz -15.31 dém 2.575 GHz 2.576 GHz 1,000 MHz 2.57535 GHz -37.08 dbm -24.08 db
2.500 GHz 2.508 GHz 100.000 kHz 2.50034 GHz 20.81 dBm 2.576 GHz 2.595 GHz 1.000 MHz 2.58386 GHz -37.42 dBm -12.42 dB
Y
] j ( >

Date: 15.MAY 2020 10:02:37

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Sp

um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.70 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 12.70 dB Mode Auto Sweep

@1 AvgPwr [@1 avgPwr
Limit §heck PABS | SPURIGIECHNEKABS PABS
20 dhife _EPURIOUS LINE_ABS PABS 20 dhiRE_$PURIOUS LINE_ABS PASS
10 dBm 10 dBm
ods
-10 d8m
SPURIDUS_LINE_ABS [
-30 dBm
P w%
B i -40 dBm
-50 dem -50 dBm
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.475 GHz 2.494 GHz 1.000 MHz 249384 GHz -33.55 dém -8.55 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56781 GHz 7.16 dBm -22.84 dB
2.494 GHz 2.496 GHz 1.000 MHz 2.49597 GHz -29.00 dém -16.00 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -27.66 dBm -17.66 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49896 GHz -24.05 d&m -14.65 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57104 GHz -25.00 dBm -15.00 d&
2.499 GHz 2.500 GHz 100.000 kHz 2.49933 GHz -27.55 dBm -17.55 dB 5 575 GH= 2,576 GHz 1,000 MHz 25753 GH= 233,71 dbm 50,71 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50282 GHz 7.27 dBm -22.73 dB 5.576 CHz 2.695 GHz 1,000 MH2 2.67754 GHz -33.60 dBm ~5.60 dB
—
T
i i (| )
Date: 15.MAY.2020 D9:56.18 Date: 15.MAY.2020 10.03:59
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ssamonias. FCC RADIO TEST REPORT Report No. : FG011718-01B

LTE Band 7 / 5MHz / 16QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

sectrum =] sp um
Ref Level 30.00 dBm  Offset 12.70 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 12.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PAES 20 chiRe -uumﬁ S LINE ABS PASS
10 dBm ﬂ\ 10 dBm - ‘
0 dby l 0 dom l '\
-10 dBm l -10 dBm [ -
SPURIOUS_LINE_ABS \ -20 dem { \ I
-30 dem -30 dBm
VA \ A ‘
HS 4 ¥ 4@ dBm— N .
-50 dem S0 dem
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | (|l Start 2.565 GHz 10005 pts Stop 2.595 GHz
Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz £.454 GHp 1,000 MHz 2:49307 GHz -37.20 dBm -12.20 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56062 GHz 20.17 dBm -9.83 dB
2.484 GHz 2.495 GHz 1.000 MHz 2.49425 GHz -36.56 dem -23.86 d& 2570 GHe 2571 GHz 100,000 kHz 2 27000 OHe o1 dom o7 de
2.496 GHz 2:499 GHz 1.000 MHz 249883 GHz -34.00 dBm -24.00 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57100 GHz -34.01 dBm -24.01 d&
2.489 GHz 2.500 GHz 100000 kHz 2.50000 GHz -20.28 dBm -10.28 dB 2675 GHz 2576 Ghz 1000 MH= S ere1n oHe a6 e o sE e
2.500 GHz 2.508 GHz 100.000 kHz 2.50030 GHz 20.16 dBm -9.94 dB 2.576 GHz 2.595 GHz 1.000 MHz 2.57623 GHz -37.28 dBm -12.28 dB
Y
] we j ( >

Date: 15.MAY.2020 09:55:36 Date: 15.MAY 2020 10:03:18

Lowest Band Edge / Full RB Highest Band Edge / Full RB

5 um o |l Spectrum
Ref Level 30.00 dBm  Offset 12.70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 12.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit §heck PABS | SPURIGIECHNEKABS PAES
20 dhife _EPURIOUS LINE_ABS PABS 20 dhiRE_$PURIOUS LINE_ABS PASS
10 dem 10 dBm
ode
-10 dBm
SPURIDUS_LINE_ABS |
-30 dBm
— T
g i} -40 dBm
-50 dem -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | ||| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.494 GHz 1.000 MHz 2.49349 GHz -33.10 dBm -8.10 d& 2,565 GHz 2.570 GHz 100.000 kHz 2.56877 GHz 6.23 dbm -23.77 dB
2.494 GHz 2.496 GHz 1.000 MHz 2.49598 GHz -28.87 dém -15.97 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -28.60 dBm -18.60 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49897 GHz -22.96 d&m -12.96 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57120 GHz -26.02 dBm -16.02 de
2,459 GHz 2.500 GHz 100.000 kHz 2.49959 GHz -28.71 dBm -18.71 dB 2.575 GHz 2.576 GHz 1,000 MHz 257524 GHz 32,59 dbm 19.50 dB
2,500 GHz 2.505 GHz 100,000 kHz 2.50172 GHz 5.92 dBm -24.08 dB 5.576 GHz 5.595 GHz 1,000 MHz 5.57656 GHz -332.80 dBm ~8.80 dB
\
i [ i (| )
Date: 15.MAY.2020 09.57.00 Date: 15.MAY.2020 10.04:41
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ssamonias. FCC RADIO TEST REPORT Report No. : FG011718-01B

LTE Band 7 / 5MHz / 64QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

He

um =] sp um
Ref Level 30.00 dBm  Offset 12,70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.70 de Mode Auto Sweep
SGL Count 100/100

SGL Count 100/100

@1 AvgPwr (@1 svgPwr
Limit Fheck PAES | SPURIGNIECHHEKABS PABS
o0 dhifie _BPURIOUS LINE_ABS PASS 20 abjpe—bPURIOUS LINE ABS PASS
10 dBm ﬂ\ 10 dBm ‘\q
0ds l 0 dBm l i
-10 dBm M -10 dBm J 1
A An— |
SPURIOUS_LINE_ABS l 20 dBm

]

-30 dBm

g _‘U/ \\ iiz::: f \h..‘_. e,
-50 dem '/ \M“‘u‘ “WN"U \

-60 dBm

-60 dBm

Start 2.475 GHz 10005 pts Stop 2.505 GHz ||l start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2,475 GHz 2.494 GHz 1.000 MHz 2.47632 GHz -37.26 dBm -12.26 d& 2,565 GHz 2.570 GHz 100.000 kHz 2.56964 GHz 19.01 dBm -10.99 db
2.494 GHz 2.496 GHz 1.000 MHz 2,49468 GHz -36.94 dém -23.94 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -21.55 dBm -11.55 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49896 GHz -34.35 dBm ~24.35 d8 2,571 GHz 2.575 GHz 1,000 MHz 2.57119 GHz -34.25 dBm -24.25 dB
2,459 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -20.59 dBm -10.59 dB 2,575 GHz 2.576 GHz 1,000 MHz 2.57527 GHz -36.81 dBm -23.81 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50037 GHz 18.89 dém -11.11 d8 2.576 GHz 2.595 GHz 1.000 MHz 2.59389 GHz -37.58 dbm -12.58 dB
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5 um ||| Spectrum
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2,404 GHz 1.000 MHz 2.49358 GHz -34.35 dBm -9.35 d& 2.565 GHz 2.570 GHz 100.000 kHz 2.56728 GHz 5.28 dBm —24.72 db
2494 Gz 2.495 GHz 1.000 MHz 249599 GHz -29.72 dm -16.72 d8 2.570 GHz 2.571 GHz 100,000 kHz 2.57000 GHz -29.88 dBm -19.88 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49887 GHz -23.74 dem -13.74 dB 2.571 GHz 2.575 GHz 1.000 MHz 2.57201 GHz -27.68 dBm -17.68 d&
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -27.54 dém -17.54 dB 5575 CH= 2 576 GHe 1,000 MHz 5 e7E05 oHe 3222 dBm ~15.22 d
2.500 GHz 2.505 GHz 100.000 kHz 2.50379 GHz S.42 dém -24.52 dB 2,576 GHz 2,595 GHz 1,000 MHz 2,57671 GHz -33.85 dbm -8.85 dB
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Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2.475 GHz £.490 GHp 1,000 MHz 248061 GH2 -37.35 dBm -12.35 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56040 GHz 20.56 drm -9.44 dB
2.480 GHz 2.496 GHz 1.000 MHz 2,49247 GHz -36.51 dém -23.51 d 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -24.72 dBm -14.72 dB
2496 GHz 2.499 GHz 1.000 MHz 249894 GHz -35.84 dém -25.84 dB 2.571 GHz 2.575 GHz 1.000 MHz 2.57125 GHz -34.60 dBm -24.69 d&
2.489 GHz 2.500 GHz 200,000 kHz 2.50000 GHz -27.16 dBm -17.16 dB 2675 GHz > can oHe 1000 MH= S e7791 oHe 3 ek e oicide
2.500 GHz 2.510 GHz 100.000 kHz 2.50059 GHz 20.72 dBm -9.28 dB 2.580 GHz 2.595 GHz 1.000 MHz 2.58231 GHz -37.55 dBm -12.55 dB
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 248851 GHz -31.32 dém -6.32 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56645 GHz 4.36 dBm -25.64 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49540 GHz -25.89 dém -12.89 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -28.37 dBm -18.37 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49898 GHz -22.61 d&m -12.61 dé 2.571 GHz 2.575 GHz 1,000 MHz 2.57110 GHz -24.71 dBm -14.71 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.50000 GHz -26.80 dBm -16.80 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57508 GHz 28,49 dbm 215,40 de
2.500 GHz 2.510 GHz 100.000 kHz 2.50679 GHz .28 dem -25.72 d8 2,580 GHz 2.595 GHz 1.000 MHz 2.58192 GHz -36.22 dbm -11.22 dB
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Ref Level 30.00 dBm  Offset 12.70 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 12.70 dB Mode Auto Sweep
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Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz £.490 GHp 1,000 MHz 2:48943 GHz -37.21 dBm -12.21 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56043 GHz 20.14 dBrn -9.86 dB
2.480 GHz 2.495 GHz 1.000 MHz 2,49456 GHz -36.08 dém -23.98 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -28.25 dBm -18.25 dB
2.496 GHz 2:499 GHz 1.000 MHz 249899 GHz -35.43 dbm -26.43 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57118 GHz -34.22 dBm -24.22 dB
2.489 GHz 2.500 GHz 200,000 kHz 2.49959 GHz -26.64 dBm -16.64 dB 2675 GHz > can oHe 1000 MH= 5 e7800 oHe 37 1s e o4t e
2.500 GHz 2.510 GHz 100.000 kHz 2.50059 GHz 20.25 dBm -9.75 d& 2.580 GHz 2.595 GHz 1.000 MHz 2.58044 GHz -37.64 dBm -12.64 dB
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £:490 GHz 1.000 MHz 249011 GHz =30,89 dbm -5.88 d 2,560 GHz 2.570 GHz 100.000 kHz 2.56737 GHz 3.29 dém -26.71 db
2.480 GHz 2.496 GHz 1.000 MHz 2.49512 GHz -26.08 dBm -13.08 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57002 GHz -29.93 dBm -19.93 d8
2496 GHz 2.499 GHz 1.000 MHz 249897 GHz -23.38 dém -13.38 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -25.68 dBm -15.68 dB
2.499 GHz 2.500 GHz 200,000 kHz 2.49999 GHz -28.00 dBm -18.00 dB 5 £75 GH= 3 580 GH2 1,000 Mz 2.57511 GHz ~26.21 dBm Jic 218
2.500 GHz 2.510 GHz 100.000 kHz 250595 GHz 3.24 dBm -26.76 dB 2.580 GHz 2.595 GHz 1.000 MHz 2.58061 GHz -35.50 dBrm -10.50 dB
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__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2.475 GHZ £.490 GHp 1,000 MHz 2:48826 GHz -37.39 dBm -12.39 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.565940 GHz 18.82 dBm -11.18 dB
2.480 GHz 2.495 GHz 1.000 MHz 2:49114 GHz -37.00 dBm -24.00 dB 2.570 GHz 2.571 GHz 200,000 kHz 2.57000 GHz -29.81 dBm -19.81 dB
2496 GHz 2:499 GHz 1.000 MHz 249875 GHz -36.05 dém -26.05 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57100 GHz -35.13 dBm -25.13 dB
2.489 GHz 2.500 GHz 200,000 kHz 2.50000 GHz -25.60 dBm -19.60 dB 5575 CH= 2580 GHz 1,000 MHz 5 57534 o= 37 26 dBm ~2426 db
2.500 GHz 2.510 GHz 100.000 kHz 2.50059 GHz 19.11 dém -10.89 dB& 2.580 GHz 2.595 GHz 1.000 MHz 2.58458 GHz -37.60 dBm -12.60 dB
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz £:490 GHz 1,000 MHz 2,49046 GHz -32.71 dém -7.71dB 2,560 GHz 2.570 GHz 100.000 kHz 256624 GHz 2.26 dBm -27.74 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49576 GHz -26.97 dém -13.87 d& 2,570 GHz 2.571 GHz 200.000 kHz 2,57001 GHz -30.99 dBm -20.99 dB
2496 GHz 2:499 GHz 1.000 MHz 249899 GHz -24.18 dBm -14.18 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57129 GHz -27.28 dBm -17.28 d8
2.489 GHz 2.500 GHz 200,000 kHz 2.49998 GHz -29.18 dBm -19.18 dB 5575 CH= 2580 GHz 1,000 MHz > 57538 o= 2937 dBm ~16.37 db
2.500 GHz 2.510 GHz 100.000 kHz 2.50673 GHz 2.47 dBm -27.53 dB 2.580 GHz 2.595 GHz 1.000 MHz 2.58073 GHz -36.10 dBm -11.10 dB
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHZ 2.490 GH2 1,000 MHz 248905 GHz -43.98 dBm -18.08 dB 2.555 GHz 2.570 GHz 100.000 kHz 2.56916 GHz 20.76 dbrm -9.24 de
2.480 GHz 2.495 GHz 1.000 MHz 249244 GHz -40.73 dBm -27.73 d8 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -26.39 dBm -16.39 dB
2496 GHz 2:499 GHz 1.000 MHz 249897 GHz -38.84 dém -28.84 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57100 GHz -39.15 dem -29.15 dB
2.435 GHz 2.500 GHz 300.000 kHz 2.49998 GHz -26.66 dBm -16.66 dB 5575 CH= 2 585 GHz 1,000 MHz 2 o770 oHe 4199 dBm ~28.59 db
2.500 GHz 2.515 GHz 100.000 kHz 2.50087 GHz 20.67 dBm -9.33 dé 2.585 GHz 2.595 GHz 1.000 MHz 2.58579 GHz -46.76 dBm -21.76 dB
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49036 GHz -25.47 dBm -0.47 d& 2,555 GHz 2.570 GHz 100.000 kHz 2.56644 GHz 2.41 dbm -27.59 db
2.490 GHz 2.496 GHz 1.000 MHz 2,49596 GHz -22.53 dBm -9.53 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57008 GHz -23.97 dBm -13.97 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49848 GHz -18.82 dBm -9.52 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57107 GHz -20.07 dBm -10.07 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.49952 GHz -23.57 dBm -13.57 dB 2.575 GHz 2.585 GHz 1,000 MHz 2.57502 GHz -25.02 dBm ~12.02 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.50547 GHz 2.59 dBm -27.41 dB 2.585 GHz 2.595 GHz 1,000 MHz 2.58512 GHz -38.25 dBm -13.25 dB
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LTE Band 7 / 15MHz / 16QAM
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2,475 GHz 2.490 GHz 1.000 MHz 2.48B57 GHz -44.28 dBm -19.28 d& 2,555 GHz 2.570 GHz 100.000 kHz 2.56514 GHz 20.15 dém -9.85 db
2.490 GHz 2.496 GHz 1.000 MHz 2,49069 GHz -40.61 dém -27.61 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57002 GHz -26.54 dBm -16.54 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49849 GHz -39.36 d&m -29.36 d8 2,571 GHz 2.575 GHz 1,000 MHz 2.57102 GHz -37.61 dBm -27.61 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.50000 GHz -26.29 dBm -16.29 dB 2,575 GHz 2,585 GHz 1,000 MHz 2.57523 GHz -41.24 dbm -2g.24 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.50084 GHz 20.28 dBm -9.72 d& 2.585 GHz 2.595 GHz 1.000 MHz 2.58656 GHz -47.33 dBm -22.33 db
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2.475 GHz 2.490 GHz 1.000 MHz 2.49047 GHz -27.68 dBm -2.68 d& 2,555 GHz 2.570 GHz 100.000 kHz 2.56120 GHz 1.34 dBm -28.66 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49577 GHz -24.14 dém -11.14 d8 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -25.57 dBm -15.57 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49868 GHz -21.16 d&m -11.16 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57108 GHz -21.62 dbm -11.62 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.49958 GHz -25.17 dBm -15.17 dB 2.575 GHz 2.585 GHz 1,000 MHz 2.57510 GHz 25,40 dBm 212,40 dB
2.500 GHz 2.51S GHz 100.000 kHz 2.51022 GHz 1.48 d8m -28.51 d8 2,585 GHz 2.595 GHz 1.000 MHz 2.58523 GHz -38.14 dbm -13.14 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG011718-01B
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